
Old Dominion University Old Dominion University 

ODU Digital Commons ODU Digital Commons 

Civil & Environmental Engineering Theses & 
Dissertations Civil & Environmental Engineering 

Fall 12-2021 

Assessment of the Hydrograv® Adapt Variable Height Secondary Assessment of the Hydrograv® Adapt Variable Height Secondary 

Clarifier Inlet at HRSD Nansemond Treatment Plant Clarifier Inlet at HRSD Nansemond Treatment Plant 

Matthew Poe 
Old Dominion University, mpoex001@gmail.com 

Follow this and additional works at: https://digitalcommons.odu.edu/cee_etds 

 Part of the Environmental Engineering Commons 

Recommended Citation Recommended Citation 
Poe, Matthew. "Assessment of the Hydrograv® Adapt Variable Height Secondary Clarifier Inlet at HRSD 
[...]
on the operating mixed liquor concentration, hydraulic loading rate, RAS flow rate, and 

whether a specific combination of these parameters results in a limiting condition based on 

solids-flux theory. The state point resides at the intersection of the overflow and underflow 

rate lines and is evaluated based on the position of the gravity flux curve. The gravity flux 

curve is a function of mixed liquor concentration and zone settling velocity, the latter of 

which is ultimately dependent on SVI specific to a design or current plant configuration. 

Common operational problems associated with secondary clarifiers are filamentous and 

viscous bulking sludge, Nocardia-form foaming, and rising sludge. Filamentous and viscous 



3 
 

sludge bulking can occur due to a variety of causes, but both result in a less dense floc that is 

less likely to settle properly. Nocardia-form foaming is commonly found in systems with fine 

bubble diffused aeration, anoxic/aerobic BNR processes and has also been associated with 

fats and oils. If the accumulation of these foam causing organisms is not controlled, it can 

lead to the problem of Nocardia-form foaming organisms out selecting other activated sludge 

organisms. Rising sludge is typically associated with denitrification within the sludge 

blanket. This results in nitrogen gas bubbles which increase the buoyancy of sludge causing 

it to float to upper regions of the clarifier.  

Anaerobic conditions within the sludge blanket can lead to the secondary release of 

phosphorus in secondary clarifiers. Release has been linked strongly to low redox potential, 

as well as elevated temperatures and mixing within the clarifier. Laboratory experiments and 

a study at the City of Baltimore Wastewater Treatment Plant suggested mitigation of release 

by maintaining high dissolved oxygen during clarification. As part of this study, the use of 

suction-type mechanisms was recommended which reduce clarifier sludge age when 

compared with scraper-type mechanisms (Shapiro et al., 1967). In a full-scale study of the 

Pihlajaniemi Biological Nutrient Removal plant in Savonlinna, Finland, the release of 

phosphorus was observed with no addition of exogenous chemical oxygen demand (COD). It 

was suggested that an upper layer of sludge containing nitrate within the blanket may reduce 

the release of orthophosphate into the clarifier effluent (Mikola et al., 2009).  

The proper design of secondary clarifiers is critical to ensure good performance of 

secondary treatment systems. Surface and solids loading rates, tank types, side water depth, 

flow distribution, inlet design, weir placement and loading rates, and scum removal should 

all be carefully considered and assessed during the design process (Metcalf and Eddie, 

2014)Secondary clarifier inlets are designed to promote flocculation, dissipate energy, and 

evenly distribute flow while avoiding interference with the sludge blanket that could produce 

high ESS. Flow patterns with a parabolic shape centered above the sludge blanket have been 

a commonly observed phenomenon and are also referred to as density currents. By dye 

testing multiple clarifiers and frequently measuring concentrations at various distances and 

depths within the clarifier, Crosby first observed the density current phenomenon. Flow was 

observed to exit the inlet, then plunge down to the sludge level horizontally until turning up 



4 
 

at the peripheral wall (Crosby, 1980). Using numerical and physical modeling, Zhou et al. 

(1992) predicted and verified the presence of a density waterfall within clarifiers. It was also 

suggested that, for a given geometry and loading, an optimum densimetric Froude number 

produced a lower ESS (Zhou et al.,1992). By the reduction of total energy flux associated 

with kinetic and potential energy due to buoyancy, Bretscher et al., (1992) demonstrated 

improved settling characteristics by optimizing both inlet aperture and depth, generally 

suggesting a deeper inlet aperture would inhibit density currents (Bretscher et al., 1992). 

Following this work, numerical simulations and experiments were carried out using a 

proposed inlet design consisting of a low inlet height, optimum aperture, inlet volume, and 

two rows of angle bars (Krebs et al., 1995). A numerical two-dimensional model was later 

developed and tested against physical experiments to understand the impacts of dynamic 

loading and included the sludge blanket as a computational domain. The model was able to 

predict a deterioration of clarifier effluent quality associated with the formation of waves on 

the sludge blanket surface (Armbruster et al., 2001). 

The Hampton Roads Sanitation District (HRSD) recently completed the first North 

American installation of the Hydrograv® Adapt Variable Height Secondary Clarifier Inlet 

(Adapt) at HRSD’s Nansemond Treatment Plant. The Adapt is a variable height inlet 

structure that is designed to decrease clarifier effluent turbidity and maintain low turbidity 

during high flow events. This is achieved by feeding the secondary clarifier influent within 

the solids blanket during dry weather conditions and lifting the inlet structure during wet 

weather conditions to avoid disrupting the blanket. An inlet opening that is directed into the 

sludge blanket prevents the formation of density currents by discharging mixed liquor into a 

medium of similar density, rather than into the clear water portion of the clarifier where it 

can undergo turbulent mixing and dispersion. Discharge into the sludge blanket also 

promotes floc filtration, which requires a small sludge blanket level to function as the filter. 

The system is also able to decrease the inlet aperture when the inlet is in a low position. In 

the design and operation of the inlet aperture, care must be taken to avoid excessive 

velocities which could result in entrainment thus reducing clarifier capacity. The system is 

equipped with a programmable logic controller (PLC) which controls the height of the inlet 

based on continuously measured inputs including RAS flow, aeration tank MLTSS, 

wastewater temperature, clarifier flow, and SVI. The PLC uses an algorithm based on 



5 
 

previously completed CFD simulations to estimate the blanket height, then sends the inlet 

drive a command height; this places the inlet opening just at or below the top of the sludge 

blanket height. The proposed benefits include reduced effluent suspended solids and 

allowance of higher loading capacity. Prior to fabrication of the inlet installed at Nansemond 

Treatment Plant, the Adapt design team completed multiple CFD simulations to optimize 

design of the inlet configuration.  

In a previous study, stress testing of the Adapt was completed at the Moers-Gerdt 

Wastewater Treatment Plant located near Duisburg, Germany in 2017. Since all clarifiers 

were already equipped with the Adapt, the inlet on one clarifier was manually positioned to 

the height of a conventional inlet and compared to the Adapt. The result was a significant 

improvement in effluent turbidity in the Adapt relative to the conventional inlet position 

(Benisch et al., 2018). In this study, the Adapt clarifier was monitored alongside an 

identically sized fixed inlet clarifier at the HRSD Nansemond Treatment Plant to assess 

performance. 

1.2 OBJECTIVES 

The objectives of this study were as follows: 

• Compare performance of the Adapt inlet and the fixed inlet under the 

following conditions with a specific goal of keeping secondary clarifier 

effluent turbidity below 2-3 NTU: 

o Normal operation 

o Wet Weather operation 

o Stress testing 

• Determine if phosphorus release occurred in either clarifier’s sludge blanket 

and if the release increased orthophosphate concentration in secondary 

clarifier effluent 

• Compare performance of the Adapt inlet and fixed inlet using the direct 

filtration pilot (This will be completed in the future by others). 



6 
 

1.3 STUDY SITE AND PROJECT MOTIVATION 

This study was conducted at HRSD’s Nansemond Treatment Plant in Suffolk, Virginia, 

which has a permitted average daily flow of 30 million gallons per day (MGD). As shown in 

Figure 1, the plant is configured as a 5-stage Bardenhpo process, which facilitates nitrogen, 

phosphorus and Biological Oxygen Demand (BOD) removal. In 2018, HRSD completed 

construction of the SWIFT Research Center (SRC) which facilitates pilot scale research to 

support future full-scale implementation of the Sustainable Water Infrastructure for 

Tomorrow (SWIFT) initiative.  

 

Figure 1 - NTP Process Flow Diagram 

As shown in Figure 2, the SRC utilizes vertical turbine pumps to transfer up to 1 MGD of 

secondary clarifier effluent into the SWIFT treatment process, where it is then treated in an 

advanced water treatment process consisting of coagulation, flocculation, sedimentation, 

ozone, filtration, GAC adsorption, UV, and chorine disinfection. The final treated effluent is 

discharged into the Potomac aquifer through a recharge well. HRSD is currently engaged in 

pilot scale studies to determine the feasibility of direct filtration for full-scale implementation 

at select plants, which would eliminate sedimentation from the SWIFT Treatment Process. 

The implementation of direct filtration for full scale installations would provide a significant 



7 
 

savings in future capital, chemical and O&M costs. It would also decrease the footprint 

required for the new facilities. The use of direct filtration requires a good influent water 

source characterized by low turbidities, and recent operational experience of the direct 

filtration pilot suggests optimal performance at turbidities less than 2 to 3 NTU.  

 

Figure 2 - SWIFT Research Center Process Flow Diagram 

The Nansemond Plant produces activated sludge with a low SVI as conveyed by Figure 

3. Wastewater plants with SVI below 100 mL/g indicate a sludge that settles well. Based on 

data obtained between February 2019 and November 2020, the average SVI was 83 mL/g. 

The consistently low observed SVI typically produces a low effluent turbidity as shown in 

Figure 4. From May 2020 to May 2021the average turbidity was 2.3 NTU, with a standard 

deviation of 1.23 and a 90% percentile value of 3.84. During January 2021, there was a 

sudden increase in turbidity which was then sustained at daily averages of around 3 to 4 

NTU. Prior to turbidity increasing, the SVI was very low which has sometimes been shown 

to produce a weak floc resulting in high secondary clarifier effluent suspended solids 

(Daigger and Nicholson, 1990). Flows were also elevated during January through March of 

2021 because of increased rainfall in the Hampton Roads area, so the exact cause of 

increased turbidities during this time is unknown. This study attempted to determine if 

further improvements in secondary clarifier effluent turbidity can be achieved using the 



8 
 

Adapt inlet under various operating conditions, and during times where turbidity is greater 

than 2 to 3 NTU. 

 

Figure 3 - Nansemond Treatment Plant SVI Values From February 2019 to November 2020 

 

 

Figure 4 - NTP Effluent Turbidity 5/1/2020 to 5/1/2021 

The Nansemond plant has 5 secondary clarifiers, 2 large clarifiers (clarifier 4-5) each 

with a surface area of 20,100 ft2 and 3 small clarifiers (clarifiers 1-3) each with a surface area 

of 5,680 ft2. Redundancy is provided in the current configuration to allow for maintenance of 



9 
 

individual clarifiers. Typical operating scenarios involve either running all 5 clarifiers in 

parallel, clarifier 4 and 5 only in parallel, or clarifier 4 or 5 in parallel with clarifiers 1-3. For 

this full-scale pilot, HRSD decided to install the Adapt on clarifier 5, to allow for a side-by-

side comparison of clarifiers 4 and 5. The characteristics of clarifiers 4 and 5 are provided in 

Table 1 These clarifier mechanisms were manufactured by Eimco and are a center feed 

suction header style design.  

Table 1 – Existing Clarifier Characteristics 

  Characteristics of Existing Clarifiers (Clarifiers No. 4 and No. 5) 
Type of sedimentation 
tank Eimco 160’ diam. Center feed circular clarifier (20,100 ft2) 
Side water depth 15’ 2” 
Sludge removal Suction header 

Tank inlet design 

Center column and 25’ diam cylindrical feed well with EDI 
consisting of (16) 6”x 0.25” steel baffles around the perimeter of 
the influent pipe structure. Bottom of feed well 6.6’ from the floor 
extending 8.5’ to just above the water surface. Stamford baffle on 
peripheral wall (clarifier 4) 
Adapt inlet. Stamford baffle on peripheral wall (clarifier 5) 

Weir type and launder V-notch weir and inboard launder with covers 
Scum removal Full radius skimmer and trough scum collector and scum pumps 

 

The RAS pumps are in an adjacent building between both clarifiers and provide suction 

to the rotating header in the bottom of the clarifier. Small orifices on the front of the header pull 

sludge from the bottom of the clarifier to a central manifold, then through piping to the RAS 

pumps and additional piping back to the upstream end of the secondary treatment process. 

Typical RAS flowrates are between 60-70% of plant flow. Features of the existing clarifier are 

pictured in Figures 5 and 6.  



10 
 

 

Figure 5 - Existing Clarifier Characteristics 

 

Figure 6 - Additional Existing Clarifier Characteristics 



11 
 

1.4 ADAPT INSTALLATION  

Figure 7 depicts the pre and post installation of the Adapt system. Figure 8 displays a cut 

section of the system which was designed to specifically accommodate the existing rotating 

structure and suction header at NTP. The construction process involved first the removal of 

the existing walking bridge. Next, the existing inlet was removed, and modifications were 

made to the suction header support frame where conflicts near the center column and new 

structure existed. The inner and lower assembly of the Adapt were then constructed around 

the existing center column. Following installation of these elements, the stationary outer 

cylinder was installed; next, the maintenance platform, chain support frame and the clarifier 

drive which is not pictured in Figure 8. Later, the rotating outer cylinder was installed, 

followed by reinstallation of the walking bridge, scum pump and other electrical components.  

Prior to putting the new system in service, the suction header was rotated without any 

water in the clarifier to ensure the assembly was balanced and that there were no conflicts 

with the mechanical equipment. During this testing, it was discovered that the suction header 

was scraping the clarifier floor and HRSD staff were concerned that continued operation in 

this state would lead to future mechanical problems. Several attempts were made to alleviate 

this issue, but ultimately a significant modification was made to the suction header support 

frame. After the installation was complete, the Adapt was placed into service in September 

2020 and was monitored during operational periods until August 2021. 

 

 



12 
 

 

Figure 7 - Pre and Post Adapt Construction 

 

Figure 8 - Adapt System Cut Section 



13 
 

2. METHODOLOGY 

2.1 FIXED AND ADAPT INLET ONLINE INSTRUMENTATION 

The online instruments used in this study are shown and described in Figure 9 and Table 

2. Turbidity and orthophosphate analyzers were installed to measure concentrations from the 

effluent box of both the fixed and Adapt inlet clarifiers in real time. This was determined to 

be the most advantageous sample location since it provided a representative aggregate of 

flow coming from the v-notch weir around the circumference of each clarifier. A steel 

platform was constructed to the elevation of the top of this box to house the analyzers, pump, 

and associated electrical equipment. Both analyzers are fed by a peristaltic pump which has 